SEARS

REPAIR
PARTS
MANUAL

MODEL NO.
944.604311

IMPORTANT:
Read and follow
all Safety Rules
and Instructions
Before Operating
This Equipment

CRAFTSMAN

22 HP’

ELECTRIC START

42" MOWER

AUTOMATIC TRANSMISSION
LAWN TRACTOR

* The power rating as declared by the engine manufacturer is the average gross power output at the specified RPM of a typical production engine for the engine model mea-
sured using SAE Standards for engine gross power. Please refer to the engine manufacturer for details.

Sears Canada, Inc., Toronto, Ontario M5B 2B8

587147827

04.23.14 CL
PRINTED IN THE U.S.A.



HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “Tractor”

* MODEL NUMBER - “944.604311”

 Part Number

* Part Description

TABLE OF CONTENTS

ST 07 5 | 1 O 3
I 0 N o 0 4-5
CHASSIS . R R n R 6-7
D T 8-9
L 10-11
S 8 =3 =3 2 | 12-13
MOWER DECK .....oueeieisiiriniissssssss s ssss s s s ssssss s s s e snss s sssmssss s s s nnnas 14-15
L0 A o | 16
S ] L 17
D] 03 I 18
ENGINE BREAKDOWN........cccciiimmmmmnnrirnnnssssssssss s ssssssssssssss s s s s sssssssss s s s nnnas 19-23
TRANSAXLE BREAKDOWN ......cooiiiiiinmnmmnmnnrnmnnssssssssss s nnssssssssssssss s snssssssnnns 24-25
LN L | N 26
SEARS SERVICE ...t nnsssss s sss s s s s s ssmss s s s s s 28



TRACTOR - - MODEL NUMBER 944.604311

SCH13
+ ‘ -
BATTERY SOLENOID
== ‘ STARTER
({A)() RED I
AMMETER FUSE ! I
(OPTIONAL) ! ! BLACK
. ______-_-____—__C
|
P ! | ELECTRIC CLUTCH
WHITE PTO SWITCH WHITE W‘K
(DISENGAGED) ~ m === —— — —|4 : J‘
,,,,,,, | L _____
|
O |
! I
. I
. M GRAY
'CLUTCH/BRAKE !
. (PEDALUP)_ _
C T T T T T
: REVERSE SWITCH :
| (NOT IN REVERSE) |
| |
! |
| |
__________ |
|
BLACK !
SEAT SWITCH |
BLACK (NOT OCCUPIED) |
BLACK |
!
GRAY :
87 T !
H — H BLUE BLACK o , JUNCTION I
= I
36 87A ]5 g ICONNECTOR == (- = o =25 - - -
| c ©.
30 = | |
} SHORTING l
RELAY \ CONNECTOR i
O—@ | CHASSIS |
MARNESS —__ _ ________._ !
UV .
[IC [IF [IH IGNITION 0, SPARK :
UNIT PLUGS GAP @
I]B I]E [IG (2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
HOUR BLACK
[A e
N
z UE BLACK
PTO SWITCH E s
(MATING SIDE) POWER OUTLET
(OPTIONAL)
CHARGING SYSTEM OUTPUT
FUEL SHUT.OFF 9-15 AMP DC @ 3600 RPM
SOLENOID
(IF EQUIPPED) O REGULATOR
RED STATOR
= [ *‘ 28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)
° 1 O/(> ! BROWN @ BLACK
T
| LIGHT |
| SWITCH _ | @
HEADLIGHTS
——
0; O WIRING INSULATED CLIPS O
NOTE: IF WIRING INSULATED
IGNITION SWITCH o, q CLIPS WERE REMOVED FOR ~ NONREMOVABLE
POSITION | CIRCUIT ~ “MAKE” SERVICING OF UNIT, THEY
OFF NiGiAl 0, G SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —()—
RUN/OVERRIDE| B+Al = WIRING. REMOVABLE
RUN B+A1l L+A2 CHASSIS HARNESS DASH HARNESS CONNECTIONS
START |B+S+Al CONNECTOR CONNECTOR

(MATING SIDE)

3



TRACTOR - - MODEL NUMBER 944.604311

ELECTRICAL

T20S

With Charge Indicator Option

142

)

With 12V Outlet Option

With Service Minder Option




TRACTOR - - MODEL NUMBER 944.604311

ELECTRICAL

KEY PART
NO. NO.

1 163465

2 74760412
8 186491
16 176138
21 400252
22 41524

24 58555601
25 58555501

26 175158
27 73510400
28 416588
29 401545
30 193350
33 411934
34 110712X
40 401104
41 17720408
42 131563
43 192507
46 586161801
50 174652
55 17060512
71 194276
79 175242
81 409615
90 435395
91 190270

99 17670412
100 19091416
102 404454
105 407568

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Box Battery

Switch Interlock Push-In
Harness Socket Light w/4152J
Bulb Light

Cable Btry.

Cable Starter

Fuse

Nut Keps Hex 1/4-20 unc
Cable, Ground

Switch, Seat

Switch, Ign

Key/Chain

Switch Light / Reset

Harness Ign. Dash

Screw Thd Cut 1/4-20 x 1/2
Cover, Terminal

Solenoid

Gauge SRVCMNDR HRMTR
Switch PTO

Screw Thdrol 5/16-18 x 3/4 TYTT
Harness Ign. Chassis
Bulbholder Asm. Incan Descent
Relay Harness

Cover Terminal Battery

Strap Btry.

Screw Hexwsh Thdrol 1/4-20 x 3/4
Washer 9/32 x 7/8 16 Ga.
Harness Pigtail

Switch Reverse

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - - MODEL NUMBER 944.604311

CHASSIS

chassis-tex_TALON Il_1



CHASSIS

KEY PART

NO.

580485806
580354407
580485601
580485302
580484501
580910801
19111116
17060512
414878X428
73680500
17490508
4497H
581684801
416358
407590
193224X428
581857901
585238002
580663302
199535
17000612
193229X428
142432
196826
196304
400776
195227
195457
193102X428
406859

TRACTOR - - MODEL NUMBER 944.604311

DESCRIPTION

Dash

Hood

Lens LH

Grille

Lens RH

Plate engine

Washer 11/32 x 11/16 x 16 Ga.
Screw 5/16-18 x 3/4

Fender

Nut Crown lock 5/16-18

Screw Thdrol 5/16-18 x 1/2
Retainer Spring 1"

Clip Fuel Line

Screw # 10 x .750 BOS Thread
Bumper Dash

Cupholder

Bolt

Duct Heat Hood

Bracket Pivot

Shield Browning/Debris

Screw Hexwsh Thdr 3/8-16 x 3/4
Console Fuel Window

Screw Hex Wsh Hi-Lo 1/4 x 1/2
Support Tank Rear
Crossmember

Screw 10-24 x 5/8 Wshd Qdrx
Bushing Steering

Chassis

Bushing Mtg. Fender Crgo.
Dash Lower

KEY PART

NO. NO. DESCRIPTION

183 74520520 Bolt 5/16-18 x 1-1/4

189 17000512 Screw 5/16-18 x 3/4

191 580485101 Mylar Headlight/Reflective Lens RH
194 73900500 Nut Lock Hex Flange 5/16-18
195 401556X428  Plug Hole Dash 12V Adapter

196 431658 Console Asm. Deck Lift

202 580485002 C-Closeout Lwr Trm RH

203 580484802 C-Closeout Lwr Trm LH

204 580484701 Hood Top Vent

205 580843707 Assembly Corner RH

206 580843807 Assembly Corner LH

218 74760512 Bolt hex HD 5/16-18 unc x 3/4
218 580897301 Pivot Hood Assy

228 195161 Stud Fastener

235 406129 Spacer Fender

236 73930500 Nut Center Lock 5/16-18

287 17600406 Screw Hex Washead 1/4-20 x 3/8
297 580484901 Mylar Headlight/Reflective Lens LH
298 580851001 Nut Push

306 73900600 Nut Lock

335 580484602 C-Side Closeout RH

336 580484402 C-Side Closeout LH

350 445143 Clip X-Mass Tree

363 580724501 Cap Talon Grille

364 17060408 Screw

369 421756 Screw #10 x 0.500 BOS Thread

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604311

DRIVE

207

221

25 r3

drive-tex_K46

pedal_25_|



DRIVE

KEY PART
NO. NO.

1

2 123583X
15 19131316
17 413678
26 199679
29 403806

33 12000001
35 583864501

42  8883R
49 72110614
50 194327
51 73900600
52 194326
56 130969
64 197865
73 74490540
80 440619
92 74760520
99 415742

116 73900500
125 17000512
143 17490508
153 4497H
159 76020412
160 169484
161 105709X
163 448275
166 429164
167 405257
170 194322

TRACTOR - - MODEL NUMBER 944.604311

DESCRIPTION

Transaxle, TUFFTORQ K46BT
(426120) (See Transaxle
Breakdown.)

Key

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Spring Return Cruise

Rod, Brake

Ring E

Rod, Brake, Park

Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove

V-Belt, Drive

Shaft Asm. Pedal Brake Control
Bolt 5/16-18 x 2-1/2 Gr. 5
Strap Torque

Bolt Fin Hex 5/16-18 unc x 1.25
Rod Spring Bypass

Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4

Screw 5/16-18 x 1/2

Retainer Spring

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

Rod Pedal Control

Nut Push .625

Latch Brake Parking

Keeper Belt Centerspan

KEY PART

NO.

171
183
184
185
186
187
188
189
190
196
197
205
206
207
208
209
210
211
213
214
215
216
221
222
225
226
227
230

NO.

72110616
137057
196439X667
72110622
194321
19133210
194323
194317
194318
17000616
195804
121748X
448596
197868
197869
199592
400980
120183X
196441X428
421263
197301X428
196131
403187
79212010
403319
401564
17490512
188967

DESCRIPTION

Bolt 3/8-16 x 2

Spacer Split

Handle Parking Brake

Bolt Rdhd Sqgnk 3/8-16 x 2-1/2
Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper Bellcrank Ground Drive
Screw 3/8-16 x 1

Link Clutch Anti-Rotation
Washer

Bracket Mount Latch Cruise
Latch Control Cruise

Gear Sector Control Cruise
Rod Control Cruise

Rocker Asm. Pedal Control
Bearing Nylon

Knob Control Cruise

Pedal Forward

Pedal Reverse

Bracket Pulley Idler

Retainer Spring Clip Handle
Washer 21/32 x 1-1/4 x 10 Ga.
Keeper Belt Trans.

Bracket Mount Torque

Screw Thdrol. 5/16-18 x 3/4
Washer

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604311
ENGINE

21\ g E 0 45

~V

29

/

SPARK ARRESTER KIT

engine-tex_bs-2cyl_94

10



TRACTOR - - MODEL NUMBER 944.604311
ENGINE

KEY PART

NO. NO. DESCRIPTION

1 - Engine B&S Model No. 44R677-0026-G1
(586607601)(See Engine Breakdown.)

2 149723 Muffler

9 584908001 Keeper Belt Engine

11 180505 Clutch Electric

12 405097 Pulley Engine

15 438080 Tank Fuel

18 430214 Cap Fuel

20 421473X428  Control Throttle

21 416358 Screw 10 x .750 BOS Thread

28 401135 Fuel Line

29 137180 Spark Arrester Kit

37 123487X Clamp Hose

41 126197X Washer 1-1/2 x 15/32 x .250

42 10040700 Washer Lock 7/16

45 73510400 Nut Keps Hex 1/4-20 unc
62 434017 Shield Heat Muffler

69 165391 Gasket

70 581881101 Exhaust Tube LH

71 581881001 Exhaust Tube RH

79 183906 Screw 5/16-18 x .75

81 148456 Tube Drain Oil Easy

82 428287 Valve Oil Drain

84 17060620 Screw 3/8-16 x 1-1/4

85 173937 Bolt Hex 7/16-20 x 4 x Gr. 5-1.5
87 171877 Bolt 5/16-18 unc x 3/4 w/Sems
90 17000616 Screw 3/8-16 x 1.0

91 187495 Bushing

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive
Engineers) code J1940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained
and corrected in accordance with SAE J1995 (Revision 2002-05). Torque values are derived at 3060 RPM; horsepower
values are derived at 3600 RPM. Actual gross engine power will be lower and is affected by, among other things, ambi-
ent operating conditions and engine-to-engine variability. Given both the wide array of products on which engines are
placed and the variety of environmental issues applicable to operating the equipment, the gas engine will not develop
the rated gross power when used in a given piece of power equipment (actual “on-site” or net power). This difference is
due to a variety of factors including, but not limited to, accessories (air cleaner, exhaust, charging, cooling, carburetor,
fuel pump, etc.), application limitations, ambient operating conditions (temperature, humidity, altitude), and engine-to-
engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton may substitute an engine of higher
rated power for this Series engine.

11



TRACTOR - - MODEL NUMBER 944.604311

STEERING ASSEMBLY

x_TTR_23

steering-te;

12



KEY PART

NO. NO.

1 414803X428
2 436870

4 436873

5 436874

6 6266H

7 121748X

8 12000029

9 184946X667
13 121749X

14 10040600
15 73540600
16 440785

19 194729

21 437747

22 194845

26  414852X428
28 17000612
35 440770

45 19183812
51 73940800
53 188967

57 407465

TRACTOR - - MODEL NUMBER 944.604311
STEERING ASSEMBLY

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Washer Thrust 0.75 x 1.23
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Klip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer, Lock 3/8

Nut, Crown Lock 3/8-24 unf
Shaft Steering (Two High Units)
Plate Steering

Adapter, Wheel Steering
Bushing, Strg. Blk

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Gear, Sector Plate

Washer

Nut Hex 1/2-20 unf
WasherHardened.793x1.637x.060
Bracket Upstop

13

KEY PART
NO. NO.

58 194747
59 194748
60 73971000
61 436884
62 436885
63 17000512
64 199849
66 71020748
67 194737
68 73900700
69 199162
70 196197
80 1370H

81 436887
82 442147
85 441873
86 441872
118 406013
122 444962

DESCRIPTION

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505 x .118
Bracket Deck Susp. Front
Washer

Link Cross RH

Pivot Bolt

Pivot RH

Pivot LH

Bushing Axle

Cap Gear Sector

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604311

MOWER DECK

)
0
0
«
3
i
(o]
<@
o}
[a]
o
<




MOWER DECK

KEY PART
NO. NO.

1 196495X613
2 72140506

6 195186

8 193003
11 424752
-- 422719
-- 134149
-- 139775
-- 138971
13 192872
14 187281
15 110485X
19 196539
20 159770
21 73680500
23 192557
24 105304X
25 197026
26 110452X
27 424469
29 131491
31 187690
32 153535
33 400234
34 72110612
36 197379
40 73900600
41 584953901
55 437110
56 199092
57 17000616
59 141043
62 72110616

TRACTOR - - MODEL NUMBER 944.604311

DESCRIPTION

Mower Housing

Bolt RDHD.SQNK. 5/16-18 unc x 3/4
Arm Suspension

Bolt/Washer Asm 7/16-20 unf
Blade, 3N1

Blade

Blade

Blade

Blade

Shaft Assembly, Mandrel
Housing, Mandrel

Bearing, Ball, Mandrel

Bolt, Shoulder

Baffle Vortex

Nut, Crownlock 5/16-18 unc
Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector

Rod, Hinge

Washer, Spacer

Pulley, Mandrel

Nut, Toplock, Flanged

Bolt Carr Sh. 3/8-16 x 1-1/2 Gr. 5
Pulley Idler

Nut, Lock Flg. 3/8-16 unc

Bolt Hex Washer HD .313-18 x1.19
Arm, Ildler

Spacer, Retainer

Screw Hexwsh Thd 3/8-16 x 1
Guard, Tuv Idler (94)

Bolt Rdhd Sgnk 3/8-16 unc x 2

15

KEY PART
NO. NO.

68 144959
69 72140505
101 193107
102 71081010
103 19061216
104 10071000
105 160793
106 2029J
111 404784
112 404785
113 17000510
116  4898H
117 188606
119 19121414
145 193197
188 195161
189 73900500
190 197251
241 152927
242 415598
-- 416405
-- 586671301
-- 192870

DESCRIPTION

V-Belt

Bolt Rdhd Sgnk 5/16-18 x 5/8
Cover Mulch

Screw

Washer

Washer

Latch Assembly Mulch

Nut

Bracket, Gauge Wheel LH
Bracket, Gauge Wheel RH

Screw 5/16-18

Bolt, Shoulder

Wheel, Gauge

Washer 13/32 x 7/8 x 14 Ga.
Pulley, Idler, Flat

Stud Fastener

Nut Lock Hex Flange

Spring Mower Drive

Screw

Washout Port

Coupling, Quick

Replacement Mower, Complete
Mandrel Assembly (Includes
housing (key#14), shaft assembly
(key#13), and bearing only (key#15)
- pulley/nut/washer and blade bolt/
washers not included)

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



MOWER LIFT

lift-tex_35 _r1
KEY PART
NO. NO.
2 422027
3 426896
7 445060X428
10 196314
17 19131312
87 194209
88 410710
89 19191912
90 194208

TRACTOR - - MODEL NUMBER 944.604311

DESCRIPTION

Shaft Asm., Lift

Lever Asm., Lift RH

Grip, Lever

Spring Torsion

Washer 13/32 x 13/16 x 12 Ga.
Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

Pin Cotter 5/16 Bow Tie Lock

16

KEY PART
NO. NO.

91 195181
97 17000612
98 195270
100 73930600
101 407003

*Key 91 may be substituted for Key 101

DESCRIPTION

Link Lift Susp Mower Rear
Screw 3/8-16 x .75

Link Lift Susp. Front Mower
Nut Centerlock 3/8-16 unc
Link Asm Lift Fxd

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604311
SEAT ASSEMBLY

—h

seat-tex_6.5SL_3

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 586507601 Seat 37 73800500 Nut, Lock 5/16-18 unc

2 180166 Bracket Pivot Fender 40 197661 Handle Slide Seat

3 140675 Strap, Asm Fender 41 198200 Spring Latch Seat

6 73800600 Nut, Lock W/Ins. 3/8-16 unc 43 74760612 Bolt 3/8-16 x 3/4

7 124181X Spring, Seat Cprsn 44 19133812 Washer 13/32 x 2-3/8 x 12 Ga.

8 171877 Bolt 5/16-18 uncx 3/4 w/Sems

10 196977 Pan, Seat NOTE: All component dimensions given in U.S. inches
21 171852 Bolt, Shoulder 5/16-18 1 inch = 25.4 mm

17



TRACTOR - - MODEL NUMBER 944.604311

DECALS
1
11
12
6
14 15—F—
>
3
y /4 L)
/ 2 X
2 8 10 2
I
* A\
e N\
5
- L a
* ~—" —
13
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 581894601 Decal, Steering 13 581580001 Decal, Mower V-Belt SCH.
2 585767601 Decal, Hood 14 586207901 Decal, Sideskirt RH
3 584904601 Decal, Deck/Deflect Warning 15 586207902 Decal, Sideskirt LH
5 586111501 Decal, Engine HP - - 193226X428 Pad, Footrest LH
6 581579001 Decal, Fender Warning - - 400981X428 Pad, Footrest
8 421534 Decal, V-Belt Schematic Drive -- 581724801 Decal, Bypass
9 149517 Decal, Battery Warning -- 587147824 Manual, Operator's (English/
10 448709 Decal, Battery French)
11 587063201 Decal, Replacement - - 587147827 Manual, Part's (English/French)
12 441122 Decal, Fender
KEY PART
WHEELS AND TIRES NO. NO. DESCRIPTION
1 59192 Cap, Valve, Tire
2 65139 Stem, Valve
3 106732X613  Rim Assembly, Front
4 4 59904 Tube, Front
10 5 106222X Tire, Front 15 x 6-6
6 278H Fitting, Grease
5 7 9040H Bearing, Flange
9 8  104757X428 Cap, Axle
8 9 138468 Tire, Rear 20 x 8-8
10 7152J Tube, Rear
11 106108X613  Rim Assembly, Rear
- - 144334 Sealant, Tire (10 oz. Tube)

wheel_art_1-vgt

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

18



TRACTOR - - MODEL NUMBER 944.604311
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

[ 48 i 1036 Il 1058 | 1329 [ 1330
358 121
\ 51 @ [&
RN e
© 7 9) BE )
163 9@9 OO, 150 633 ns @
© (=] C I Q)
51A - 163 [e ~g—e~©o
OO P we we
524 ©
691 104 == 27 'Y 62— NnuA S
276 A
842 © 2768 1353 ©
105 276A
868 6

@)
1095
’ [28 ]
5 0 868 & 7 &€ 332
\ ' =)
’ 2] 70

741

[T

Tin

332

19



TRACTOR - - MODEL NUMBER 944.604311
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

125 169

654
186A] 064 » %8 47 & =)

haa ]
1128 __
150

141 231

309

510 | 1051 €

334 % 69%

20



TRACTOR - - MODEL NUMBER 944.604311
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

g 1023

847 |




27
28
29

33
34
35
36
42
45
46
48

50

51A
51B
53
54
73
74
75
95
98
104
105
108
117
117A
118

118A

121
125
130
131

PART
NO.

591695
797673
391086s
796307
796231
796232
693997
792185
690937
691108
792184
591911
793988
690946
796237
795387
694966
691053
222698s
792023
792072
792026
792073
690975
696581
796209
690976
697576
792200
694865
694865
499586
690977
792555
N/A

591784
795123
690950
690949
690951
699816
494439
698425
691056
690718
699721
694918
797410
699723
792296
842627
699457

699733

797890
796227
690993
499805

TRACTOR - - MODEL NUMBER 944.604311
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

DESCRIPTION

Cylinder Assembly
Bushing/Seal Kit (Magneto Side)
Seal-Oil (Magneto Side)
Sump-Engine

Head-Cylinder (Cylinder #1)
Head-Cylinder (Cylinder #2)
Gasket-Cylinder Head
Breather Assembly
Gasket-Breather

Screw (Breather Assembly)
Tube-Breather
Gasket-Crankcase

Screw (Cylinder Head)
Plug-Qil Drain

Crankshaft

Seal-Oil (PTO Side)

Screw (Crankcase Cover/Sump)
Flywheel

Key-Flywheel (Aluminum)
Piston Assembly (Standard)
Piston Assembly (020" Oversize)
Ring Set (Standard)

Ring Set (.020” Oversize)
Lock-Piston Pin

Pin-Piston

Rod-Connecting

Screw (Connecting Rod)
Valve-Exhaust

Valve-Intake

Spring-Valve (Intake)
Spring-Valve (Exhaust)
Keeper-Valve

Tappet-Valve

Camshaft

Short Block (Not Available At
This Printing)

Manifold-Intake
Gasket-Intake

Gasket-Intake

Gasket-Intake

Stud (Carburetor)

Screw (Intake Manifold)
Screen-Rotating

Screw (Rotating Screen)
Washer (Flywheel)

Screw (Throttle Valve)
Kit-Idle Speed

Pin-Float Hinge

Valve-Float Needle
Valve-Choke

Jet-Main (Standard) (Left Jet)
Jet-Main (Standard) (Left Jet)
Jet-Main (High Altitude) (Left
Jet) (5000/9000 Feet)
Jet-Main (High Altitude) (Right
Jet) (5000/9000 Feet)
Kit-Carburetor Overhaul
Carburetor

Valve-Throttle

Kit-Throttle Shaft

KEY
NO.

133
135
137
141
142
150
163
186
186A
186B
187

188
192
209
211
212
216
217
219
220
221
222
227
231
240
250
252
265
267
276
276A
276B
287
304
305

305A
305B

306
306A
307
307A

309
310
311
332
333
334
337
358
367
377
385
387
404
405

PART
NO.

699724
699729
690994
796228
699726
841649
691001
795985
799158
845141
791766

691108
690083
798921
691019
695238
796229
799771
793338
799772
841026
592555
798856
690718
695666
690957
794389
691024
792629
695410
690997
794271
697820
591668
691005

790690
691061

591666
796852
691003
691108

497595
690323
497608
691059
592846
691061
792015
694012
697820
690979
797409
808656
690442
697820

DESCRIPTION

Float-Carburetor

Tube-Fuel Transfer
Gasket-Float Bowl
Kit-Choke Shaft
Nozzle-Carburetor
Gasket-Nozzle

Gasket-Air Cleaner
Connector-Hose (Intake Manifold)
Connector-Hose (EVAP)
Connector-Hose (EVAP)
Line-Fuel (Cut to Required
Length)

Screw (Control Bracket)
Adjuster-Rocker Arm
Spring-Governor (Orange)
Spring-Governed Idle (No Color)
Link-Throttle

Link-Choke

Spring-Choke Return
Gear-Governor

Washer (Governor Gear)
Cup-Governor
Bracket-Control
Lever-Governor Control
Screw (Choke Valve)
Filter-Fuel
Retainer-Breather
Collector-Qil

Clamp-Casing

Screw (Casing Clamp)
Washer-Sealing (Aluminum)
Washer-Sealing (Fiber)
Washer-Sealing

Screw (Dipstick Tube)
Housing-Blower

Screw (Blower Housing)
(1/4-20x.66)

Screw (Blower Housing) (Blower
Housing to Intake Elbow)
Screw (Blower Housing)
(#8-32x.87)

Shield-Cylinder (Cylinder #2)
Shield-Cylinder (Cylinder #1)
Screw (Cylinder Shield)
Screw (Cylinder Shield)
(1/4-20x.66)

Motor-Starter

Screw (Starter Motor)
Brush Set

Nut (Flywheel)
Armature-Magneto

Screw (Magneto Armature)
Plug-Spark

Gasket Set-Engine

Screw (Wire Clip)
Key-Woodruff

Screw (Fuel Pump)
Pump-Fuel

Washer (Governor Crank)
Screw (Back Plate)



KEY
NO.

415
418
431
445
447

462
467
474
501
503
505
510
513
523
524
525
526
552
552A
562
573
601
615
616
617

633

633A
635
654
659
668
668A
672
691
697
703
718
729
741
742
750
783
789
797
798
801
802
842
847
850
851
865
868
877
883
914

PART
NO.

794903
795912
591661
593240
691003

691261
790697
592830
845907
691532
691029
696541
692024
691036
691032
691037
691108
796638
690553
690311
790444
691038
698290
691045
697891

699813

690998
66538s
690958
691029
691500
691215
690234
790574
591909
691010
690959
797454
690980
690328
796208
695708
591392
693167
697890
691283
691286
691031
499602
100106
493880s
591667
690968
790544
690970
691127

TRACTOR - - MODEL NUMBER 944.604311
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

DESCRIPTION

Plug

Plate-Carburetor
Elbow-Intake

Filter-Air Cleaner Cartridge
Screw (Air Guide Cover)
(#10-24x.43)

Washer (Starter Cable)
Knob-Air Cleaner
Alternator

Regulator

Strap-Starter

Nut (Governor Control Lever)
Drive-Starter

Clutch-Drive

Dipstick

Seal-Dipstick Tube
Tube-Dipstick

Screw (Regulator)
Bushing-Governor Crank
Bushing-Governor Crank
Screw (Governor Control Lever)
Plate-Back

Hose-Clamp (Black)
Retainer-Governor Shaft
Crank-Governor

Seal-O Ring (Intake Manifold)
(Red)

Seal-Choke/Throttle Shaft
(Choke Shaft)
Seal-Choke/Throttle Shaft
Boot-Spark Plug

Nut (Carburetor) (Serrated)
Nut (Starter Strap)

Spacer (Rotating Screen)
Spacer (Rotating Screen)
Gasket-Carburetor Plate
Seal-Governor Shaft
Screw (Drive Cap)

Clip (Fuel Line)
Pin-Locating

Clip-Wire

Gear-Timing

Retainer-E Ring

Screw (Oil Pump Cover)
Gear-Pinion
Harness-Wiring

Nut (Brush Retainer)
Screw (Rocker Arm)
Cap-Drive

Cap-End

Seal-O Ring (Dipstick Tube)
Dipstick/Tube Assembly
Sealant-Liquid
Terminal-Spark Plug
Cover-Air Guide (Valley)
Seal-Valve
Wire/Connector-Alternator
Gasket-Exhaust

Screw (Rocker Cover)

23

KEY
NO.

918
918A
929
943

943A
947
964
965
968
975
987
1005
1012
1013
1017
1022
1023
1023A
1024
1026
1026A
1027
1029
1029A
1036

1040
1051
1058
1059
1070
1090
1095
1100
1119
1123
1124
1124A
1126
1127
1128
1193
1329

1330

1353

Carburetor Overhaul Kit

PART
NO.

797408
799160
695239
796222

690589
798779
799159
796221
795120
796777
691000
791236
592556
690954
796214
690971
793146
499600
796220
690981
690982
795890
690972
807323

791237
691265
381258TRI
698516
592604
691293
694013
791959
691183
690987
841653
690988
690991
695407
690990
592577
N/A

N/A

699725

Engine Gasket Set
Valve Gasket Set

DESCRIPTION

Hose-Vacuum (Rocker Cover #1)
Hose-Vacuum (EVAP)

Screw (Choke Control Bracket)
Seal-O Ring (Oil Pump Cover)
(Square Cut) (1.D. 2.48)

Seal-O Ring (Oil Pump Cover)
Solenoid-Fuel

Cap-Connector

Cover-0il Pump

Cover-Air Cleaner

Bowl-Fuel

Seal-Throttle Shaft
Fan-Flywheel

Retainer-Link

Nipple-Qil Filter

Screen-0Oil Pump
Gasket-Rocker Cover
Cover-Rocker (Cylinder #1)
Cover-Rocker (Cylinder #2)
Pump-Qil

Rod-Push (Exhaust) (Steel)
Rod-Push (Intake) (Aluminum)
Filter-Oil

Arm-Rocker

Arm-Rocker

Label-Emissions (Available from
a Briggs & Stratton Authorized
Dealer)

Plate-Trim

Ring-Retaining

Operator’'s Manual
Kit-Screw/Washer (Alternator)
Screw (Flywheel Fan)
Retainer-Brush

Gasket Set-Valve

Pivot-Rocker Arm

Screw (Alternator)

Seal-O Ring (Solenoid Retainer)
Seal-O Ring (Fuel Transfer Tube)
Seal-O Ring (Fuel Transfer Tube)
Screw (Fuel Transfer Tube)
Screw (Float Bowl)

Screw (Carburetor Nozzle)
Screw (Thermostat) (#10-32x.62)
Replacement Engine (Not
Available At This Printing)
Repair Manual (Not Available
At This Printing)

Seal-O Ring (Fuel Transfer Tube
Extension)

Key No. 121
Key No. 358
Key No. 1095



TRACTOR - - MODEL NUMBER 944.604311
TUFF TORQ TRANSAXLE - MODEL NUMBER K46BT

MODEL K46BT
7A646084180
ACTUAL PARTS IRB
MAY NOT APPEAR ©—86
AS SHOWN q
oN

&—83
&—34

V X
P\

vlv'

l\‘ 4 Y . ) |
AR T LR AR
= \\J i«f;«,) ‘\%f“ N/

24



TRACTOR - - MODEL NUMBER 944.604311
TUFF TORQ TRANSAXLE - MODEL NUMBER K46BT

KEY PART

NO. NO. DESCRIPTION

7 414395 VENT VALVE 15

8 414396 MAGNET

9 414397 MAGNET HOLDER

10 415923 PUMP SHAFT/BEARING KIT
13 414398 BYPASS LEVER

15 414399 SEALING CAP 30

16 414400 SNAP RING C 35

19 414401 O-RING 1A P10A

20 414402 SEAL TC 153507

33 414403 PUMP SHAFT (STANDARD)
34 414404 E-RING 15

35 414405 BEARING 6202C3

53 414431 CONTROL LEVER F

55 415924 WASHER 12

58 415925 ROLL PIN 6 * 40

59 415926 O-RING 1A P14

60 415927 NUT 12

72 414407 SEAL 19*32*8

76 414408 BRAKE LEVER

78 414409 BRAKE RETURN SPRING
80 414410 SPRING PIN 5*32

81 414411 0-RING 1A P12

82 414412 SPRING PIN 4 *16

83 414413 SPINE COLLAR

84 414414 PULLEY L

85 414415 FAN, BLACK

86 414416 WAVE WASHER

87 414417 SNAP RING

90 414418 SPRING PIN 3.0A *20
91 414419 OIL SEAL 16 *22*.03
95 414850 SPRING PIN 3.0A*16

96 414420 ROLL PIN 3.5*40

115 415928 SWITCH 6440-11 DELTA
116 415929 SWITCH BRACKET

117 415930 TAPPING SCREW 8 * 20

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm

25



GENERAL: Craftsman products are warranted to be free from defects in materials or workmanship for a specific time period
as set-out below (the “Warranty Period”). Warranties extend to the original purchaser of a Craftsman product only. Purchases
made through an online auction or through any website other than www.sears.ca are excluded. The relevant Warranty Period
commences on the original date of purchase. Within this period, SEARS CANADA, Inc. will, at its sole option, repair or replace
any products or components which fail in normal use. Such repairs or replacement will be made at no charge to the customer for
parts or labor, provided that the customer shall be responsible for any transportation cost.

EXCLUSIONS: This warranty does not cover failures due to normal wear, abuse, misuse, neglect (including but not limited to
the use of stale fuel, dirt, abrasives, moisture, rust, corrosion, or any adverse reaction due to improper storage or use habits),
improper maintenance or failure to follow maintenance guidelines and/or instructions, failure to operate the product in accordance
with the owner's manual or any additional instructions or information provided at the time of purchase or in subsequent
communications with the original purchaser, accident or unauthorized alterations or repairs made or attempted by others. Also
excluded from warranty coverage - except as provided below - are the following: maintenance, adjustments, components subject
to wear including but not limited to: cosmetic components, belts, blades, blade adapters, bulbs, tires, filters, guide bars, lubricants,
seats, grips, recoil assy’s, saw chains and bars, trimmer lines and spools, spark plugs, starter ropers and tines, and discoloration
resulting from ultraviolet light. Any product missing the model and/or serial number identification label will be disqualified from
coverage under this warranty.

REPAIRS: Repairs have a 90 day warranty. If the defective product is still within the Warranty Period, then the new warranty is 90
days from the date of repair or to the end of the original Warranty Period, whichever period is longer.

DISCLAIMERS: THE WARRANTIES AND REMEDIES CONTAINED HEREIN ARE EXCLUSIVE AND IN LIEU OF ALL OTHER
WARRANTIES, WHETHER ORAL OR WRITTEN (OTHER THAN AS STATED HEREIN), AND WHETHER EXPRESS, IMPLIED
OR STATUTORY, INCLUDING BUT NOT LIMITED TO ANY. THIS WARRANTY GIVES YOU SPECIFIC LEGAL RIGHTS, WHICH
MAY VARY FROM PROVINCE TO PROVINCE.

IN NO EVENT SHALL SEARS BE LIABLE FOR ANY INCIDENTAL, SPECIAL, INDIRECT OR CONSEQUENTIAL DAMAGES,
WHETHER RESULTING FROM THE USE, MISUSE OR INABILITY TO USE THE PRODUCT OR FROM DEFECTS IN THE
PRODUCT. THE EXCLUSIONS IN THIS PARAGRAPH SHALL NOT APPLY IN JURISDICATIONS WHERE APPLICABLE LAW
DOES NOT ALLOW FOR THE EXCLUSION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES. IN SUCH JURISDICTIONS,
THIS PARAGRAPH SHALL NOT APPLY, BUT THE REMAINING PROVISIONS OF THIS DOCUMENT SHALL REMAIN VALID.

SEARS retains the exclusive right to repair or replace the product or offer a full refund of the purchase price at its sole discretion.
SUCH REMEDY SHALL BE YOUR SOLE AND EXCLUSIVE REMEDY FOR ANY BREACH OF WARRANTY.

CUSTOMER RESPONSIBILITIES: In additional to complying with all suggested maintenance guidelines and instructions,
customers’ obligations shall include but shall not be limited to: operating the product in accordance with the owner’'s manual or
any additional instructions or information provided at the time of purchase or in subsequent communications to the purchaser from
time to time, exhibit reasonable care in the use, operation, maintenance, general upkeep and storage of the product. Failure to
comply with these requirements will void any applicable warranty.

LIST OF APPLICABLE WARRANTY PERIODS: The following list contains the applicable Warranty Period for your Craftsman
product and is based on a combination of the type of product or component and the intended and actual use of the product or
component:

1. 90 DAYS: Craftsman products intended for use or actually used for commercial, institutional, professional or income-
producing purposes

2. 2 YEARS: Craftsman riding lawn mowers, yard and garden tractors, walk behind mowers, tillers, brush cutters,
snow blowers, handheld blowers, backpack blowers, hedge trimmers and electrical products for noncommercial,
nonprofessional, non-institutional, or non-income-producing use, except for those components which are part of engine
systems manufactured by third party engine manufacturers for which the purchase has received an separate warranty
with product information supplied at the time of purchase.

3. 1 YEAR: Craftsman power cutters, stump grinders, pole pruners, gas chain saws, electric chain saws, trimmer
attachments, baggers and pole saws for noncommercial, nonprofessional, non-institutional, or non-income-producing
use.

4. 90 DAYS: All defective batteries, which will be replaced during this 90-day Warranty Period.

5. 60 DAYS: Additional Warranty Period of 60 days will apply to adjustments and worn products or components BUT DOES
NOT INCLUDE WEAR OR ADJUSTMENTS for products used for commercial, institutional, professional or income-
producing purposes. Wear items include but are not limited to: belts, blades, tires, spark plugs, air filters, chains, shear
bolts, skid plates, scraper bars, drift cutters, ropes, tines, collection bags and pulleys.

As the Warranty Period runs from the date of purchase and NOT from the date that a product is delivered, opened, assembled or
first used, please ensure during this time period that your product or component has been assembled and tested for correction
operation regardless of when you intend to actually use it. Claims made after the Warranty Period has expired will not be
honored.

PROOF OF PURCHASE/DOCUMENTATION: Warranty coverage is conditioned upon the original purchaser furnishing SEARS
CANADA or its authorized third party service provider if applicable, with the original sales receipt or other adequate written proof
of the original purchase date and identification of the product. In the event that the original purchaser is unable to provide a
company of the original sales receipt, SEARS CANADA Inc. reserves the right to determine in its sole discretion what other written
proof of the original purchase date and identification of the product is acceptable.

26




SERVICE NOTES

27



Get it fixed, at your home or ours!

Just Call:
1-800-4-MY-HOME®
(1-800-469-4663)

24 hours a day, 7 days a week

For the repair of major brand appliances in your own home...
no matter who made it, no matter who sold it!

For your nearest Sears Parts and Service location,
to bring in products like vacuums, lawn equipment and electronics.

For Sears Parts & Service, to order the replacement parts,
accessories and owner's manuals that you need to do-it-yourself.

www.sears.ca

To purchase or inquire about a Sears Maintenance Agreement, call:

1-800-361-6665
9 am.—11p.m. Mon. — Fri., EST, 9 a.m. — 4 p.m. Sat.

Pour service en francais:
1-800-LE-FOYER"°

(1-800-533-6937)
www.sears.ca

SEARS

HomeCentral™

® / ™ Trademarks of Sears Brands Management Corporation used under license by Sears Canada
MDb Marque déposée / ¢ Marque de commerce de Sears Brands Management Corporation utilisée en vertu d’'une licence de Sears Canada

28



8¢

epeue) sieag Aq asusdl| Jepun pasn uonelodio) Juswabeue|y spuelg sIBaS JO SyIeWapRI] \y, / ®
epeue) s1eag ap 9oUadl| BUN,P NUSA U 89s||iin uolelodio) Juswabeue|y spuelg SIeag ap 82IaWW0d ap anble ,, / 99sodop anbiey g

PJJUS)IWIOH

WL

SIS

BJ'SJe9S MMM

(£991-691-008- 1)
@3INOH-AN--008-1
:ys!1jbu3 ul 821AI8S 104

Ipawes 8| Yy 9| & Y 6 8p (INH) IpaipusA ne jpunjnp y gz e y 6 ap
G999-19€-008- |
:Ne zeuoyds|o] ‘sieag ual}alius,p JeJuod un Ins
Sluswaublesual sep Jepuewsp NO J8}8yde JNod

BJ°SJeas MMM

‘suoljesedal S8 8WBW-SNOA J8n}oayd Jnod sinbal suolonJisulLp sjenuew
18 S8.110SS920k ‘@bueydal ap s8o91d SO JOPUBWIWOD 8p Ulje S1eas
uanaJjua,| ap 1o sadald sap adIAI8g Np suoydg|sl ap "ou 9| 84}lBUUOD INOd

‘sanbiuo.o9|o s|iasedde no uozeb e sesnapuo] ‘sinajelidse sap
anb s)a1 sunpoud sap Jslele,| € Jeyiodde p ulye syooud snid | sieas
udI1aJ1ud,| 9p 19 S923ld sap 991AI8S Np JUsWade|dws,| 811/BUUOD IN0Y

jlue||ie1ep 8| no eodlqe;} 8| aodwi nad “** 3|1I91WIOpP SJJ0A B
senbiew sapuelb sp siebewswoios|o s|iaiedde sap uoleledsl e| Jnod

aurewss Jed sinol 7 “nol Jed sainay 2

(££69-€€5-008-})

+dJA04-37-008-}
:ne zauoydo|a|

i181]81e,| B no 8[101Wop e ‘Jasedas a|-s8lie



Lc

N3II13HIN3.d SINOHVINIH




9¢

‘a|qe1daooe 18 ynpoud np uoneubisap e| ap 18 [eliul

Teyoe,p arep k| ap a)109 aAnald aine g|janb ‘uoNBIoSIp B|Nas BS B U1|qelo,p N0IP 8] 8AI9SaJ 8S "OU| BpeUB) SJEaS ‘ainjoe) Bs ap
21do9 aun Jjuinoy ap ayjigissodwl,| Suep HeJss [efiul JNa}ayde,| No Sed ) sueq ‘InpoJd o] Jueubisap 1o 1eyoe,| ap alep e| uenbipul
ao1idoidde jeyoe,p annald aine 81no} ap NO ainjoey} B| 8p ‘nall B A |I.S 9SL0INe 82IAI9S 8p JNSSSIUINO) UOS B NO Bpeue) SJeag
e ‘[eniul Jnajoyoe,| sed uopejussaid e| B 9||auuonipuod 1se anueleb e| ap uonosioid e ‘SINIWNND0Ad 13 1VHOV.Ad IANIdd
‘sag)deooe sed juolas au anuelelb e| ap uonelidxs,| saide seguasaid

SUOIJBWEIDD] ST "JUSWS||994 JasI|iin,| B J9ouswwod zaAoAgid SNOA NO Juswow 3| 10s anb [anb ‘JUsWaUUOIOUO) U] | JOILIDA Ud
Inod 1essa,| B Siw 19 9|qwiasse 1so Juesodwod no Jnpoid a110A anb SNOA-zainsse ‘sio) a1aiwaid | asijin no ajquiasse |1vJedde | 10
uyanno abe|requwis,| ‘9JAll 1o unpoJd 8] ajlanbe| e a1ep ] B NON 18 1eyde,p alep e| e aingap anueseb ap apouad el anb suuop jueig

'salinod 18 SInNa}09||00 SOBS ‘sjuap ‘suoplod ‘saiabuoo-adnoo ‘ebejoel ap salleq
‘uonoajoid ap senbe|d ‘uawWg||IesIO 8p sUoINOg ‘sauleyd ‘Ule e saJyjl ‘salbnoq ‘snaud ‘sawe| ‘s81041N00 S9| : alpulaJisal
As sues ‘uaqojbus ainsn, e s}olns sgpoiUe S8 'SOAIIRION| NO S8||UUOISSa0Id ‘SBj|BUUOINIISUl ‘SB[BIDIaWIWIOD
suly sep e sasin spnpoid ap 3OV 193H 31 13 IHNSNT LNTOXT JIINVHYD JL1FD SIVIA siuesodwod ap no
sunpoid ap ainsn,| no abe|bas | unod ienbidde.s sinol 09 ap sjjpuuonippe aiueseb ap apouad aun - SHNO 09 'S
‘sinof 06 ap anueseb ap apouad aun juepuad saaoe|dwal Juoias INb ‘sasnaniosjop saldleq so| SN0l - SHNOr 06
"S9AIJBION| UOU 18 S8||9UUOIN}ISUI UOU ‘SB||aUu0ISSa)0id UOU ‘Sa[e1oJauwwod Uou Suly
Sop e s99s||1In ayouew Buo| e Sa10s 18 SOBS ‘Sainplog-a)|ie} 9P S8JI0SSSIE ‘Sanblijos[o sujeyd B SI0S ‘9ouassa e aujeyd
B S9I0S ‘SIIoYdUBIgD ‘SBYIN0S ap sasnakolq ‘sanbliose xneanod : sjueAins uewsyel) anbiew ap SINpPold - NV L '€
‘Teyoe,| ap Juswow ne ‘ynpoud 8] Jns sjuswaublasual sep anb |sure sasedos
anueseb aun ndal e Inayayoe,| sjanbss| unod sian sap Jed sanblge) Jnajow ap sawalsAs ap aiued juesie} sjuesodwod
S9| JNes ‘}1eJon| Uou NO [SUUOHNHISUI UOU ‘[duuoissajoid Uou ‘[eloJawwod uou abesn e sanbuos|g synpoJd 18 sainpJioq
-9||1e} ‘sa|eslop sasna|yNos ‘sanijerod sasna|ynos ‘abiau B SasNajynos ‘SINgj|iessnoigop ‘Sayd9qoiow ‘alglie 8|QJuod
B sasnapuo] ‘uipJel ap sinajoel} ‘9pod JNsjonpuod B Sasnapuo) (SJUBAINS uewsyel) anbrew ap synpoud s - SNV 2 2
"S9AI1BION| NO S8||auuoIssajoid
‘S9[|SUUOINHISUI ‘SO[BI0JISWIIOD SUl} SOP B SOSI|lIN JUSWSA08YS JUBIS NO 8J19 JUBASP UBWSYEID SINPOId - SHNOr 06 ' |

: Juesodwod np no |1asedde, | ap aAl308Ye No anAdid
uonesijn,p adAy np 18 sjuesodwod ap no ynpoid ap adA} np a)dwod jus)} 99pi0d0e apoLdd B| 8IAN0I B|j19,nNb uewsyes) synpoid
siaAlp xne o|qedljdde snuesed ap apouad e| anbipul snossap-1o aisl| €7 :STTGVOI1ddV JILNVHVD 30 S3A0IHId S3A ILSI

‘o|qeoljdde anueseb e| op uojenuue sun eidueus suoeb)qo s e Juswenbuew a7 -ynposd
np abesodaJug,| 18 1819 UOQ US uanurew 9| ‘[esgudb usnalus,| ‘JUBWBUUOIOUO) 8] ‘uolesl|iin,| Jnod 8jgeuuosiel ulos un,p aAnald
aire} ‘sajuanbasqgns suonedUNWWOD 8p UOISEIJ0,| B NO Jeyde,| 9p Juswow Ne Indjdyde,| B SaIUIN0) SS|[SUUOLIPPE SUOITEW.IOjU]
NO SBAI}JBJIP XNk 18 UdN8JIUs,p 99110u B| ap saubisuod xne juswawlopuod ynpoid 9| Jasijiin :sajueAins suoiebijqo sap ‘saline
aliud Janinboe s 10p JUdI 9] ‘UBIIBIIUS, P SOAIIDBIIP 18 SaubISU0d s8] S8IN0} JaAIasqo p snid ug m

‘JIINVHVYO V130 110S 3713.nO 3713N0 NOILNOIXANIA

SVD N3 Z343IS0dSIAa SNOA LNOA SHNOD3IH INOINN 13 1NIS I vHIS SHNODIY IO "UOHIOSIP B|Nas es B ‘jeyoe,p
x1id uos ap 18|dWo9 JUBWBSINOqIBI UN JLYO,p 8100Us NO HINpoid 8 Jeoe|dwal ap No Jatedsl op JISN|OXS }I0IP 8] BAIBSUOD SIeas

"S3AINMVA LNOH3HNINIA LNIFNNDOA LNISTHd N SNOILISOdSIA SIHLNY ST
SIVIN 13443 SNVS VHIS FHdVHOVHYd LINISTH 37 ‘STFHIOLIHHIL SO SNvVA ™ 'S4ILNOISNOD NO SIHIOSSIOOV
STOVININOA S3A NOISNTOXI1 SYd 1INH3d 3N 107 V1 NO S3HIOLIYYIL STT SNVA Svd LNINOINddVY.S 3N
IHdVHOVHYd LN3IS3Hd NA SNOISNTOX3 S37 1INdOYd Nd S311SON.L0343a 3d 1IvH31N0D3A IND NO LINAOHd
F1493sriLnga 31I0VdVONI1 3d NO FDVYSNSIAN NA ‘NOILYSIILAT 3A LIVHILINSTY INO HI1LNOISNOD NO LOIHIANI
“VI03dS ‘FHIOSSIOOV IOVINNOA LNOL FA I19gvSNOLSIH INNIL IHLT SYO NNONV N3 YHHNOC 3IN SHY3S

‘FH1NV

V¥ 3ONIAOYHd INN.A H3H3441d LINVANOd SIOEIHcI S3INDIAIINC SLI0"d S3A FH34ANOD SNOA JILNVHVO JLNISHHd
v1 "ANNONY V IHANIFEL1S3IY IS SNVS ‘107 V1 "Hvd INAIHd NO ALIOINdNAI EISSEIHdXEI LI0S 37713.n0 NO (83L
-N3S34d S31 SNVA SIIONONI STT130 IND FHLNY) LI NO IvaH3A LI0S IT73.ND ‘AILNYHYSD IHLNY I1N0L
LINIOVIdINZY 13 S4ISA10X3 INOS SILINISIHd ST SNvA SINIFIA SHNOO3Y 13 SAILNYHYD S31: SNOILOHISTH
's9oUB9Y29 XNap sap anbuoj snid e| uojas ‘aenul snueseb

ap apouad e| ap uy €| e.nbsn[ no uoneledas | ap ajep e| op 491dwod e sinol 06 op 1se anueleb sjjanou e ‘enueleb el sed
HaAN09 sinolnoy 1s8 xnanjoajep unpoid 8] IS "sinol 0 ap apoliad aun uepuad sanueseb juos suoljesedal sa : m

-anueseb ajuasald e| sed auay0 UOIOS104d B| SP NJOXS BISS SLIYS 9P NO S|9POW 8P 0JSWNU UOS ISAE UOIFedIuSp!p axanbie uos
sed juepod au 1npoid 1no]  "Ss}ojoiAeIN SuoAel xne uonisodxa,| 8p UB)NSSJ SUOIRI0|009p s8] anb Isule ‘syuap 10 abelewsap ap
S9pJ09 ‘salbnog ‘}enoj B 9snapuo} ap S|l 1@ Seuiqoq ‘910S ap Salied 18 saujeyd ‘ebeliewgp ap uoplod ap sjuswabo| ‘sasubiod
‘sabals ‘syuenyqgn| ‘ebepinb ap saueq ‘salyy ‘snaud ‘sejnodwe ‘awe| ap sinajeidepe ‘sawe| ‘s81041n0d ‘sanbiayise sjuesodwod
s9| : aiputensal As sues srew sudwod A ‘ainsn| e sjolns sjuesodwod ‘sabe|fol ‘Usidsus,p XNBAEJ] : SJUBAINS SJUSWIDID SI)| -
SNOSSap-I0 81UINO} UONEJIPUI Jnes - aiueseb e 8p aInpaANod B| 8p snjoxa Juswalebs uog "saine,p Jed segjusl no seanjoaye
‘s99S110JNE UOU Suojjeseddl sSSP NO UOIEDJRIPOW BUN SJ0JUS NO JUSPIOJE UN ‘IN| 98AEB SaUaNbasSINSs SUOKEJIUNWWOD 8P SIN0J
ne no jeyoe,| 9p JUSWOW NE ‘[eljiul JNd8}dyde,| B S89UUOp SUOlleWIoUl N0 SaubiSUOD XNe No UaNlaJlus,p [dnuew 8| SUEP S81UIN0}
SUOIIONJISUI XNE JudWalesiuo J1Jedde,| ap uonesjin,| ‘Usildauad,p SBAIIBJIP NO SBUBISUOD SBp 108dSsaI-uou 8] ‘Usneliud sieAnew
un ‘(sendoiddeur uonesijinp sapnigey sap e no abesodalius un e ajgeindwi ‘a|qelISapul 1948 84Nk N0} NO UOIS0LI0D B ‘||IN0J
B| ‘auplwny,| ‘syselqe so| ‘elaissnod B| ‘99jusAd 9oudssa.p uones)in,| ‘aipuiaisal As sues srew ‘sudwod A) aouabibou g
‘anisnge no as1idoiddeur uonesijin,| ‘ejewllou ainsn,| B sanp SaNsoN}oaep s sed a1Ano0d au aueseb ayussaid e :SNOISM1OX3

"podsue.y ap siel} sa| obseyod es e suuaid Jud|o 8 anb uoppuod
B ‘@lAno,p-urew ap U saoa1d ap siel) sues a0 9| Jnod anjoays elas Juswadedwal 8 no uoljesedal B "SlewWIOU UONESI|IINP
SUOIIPUOD SBP suep XNanjdaep Iinpold ap juesodwod no ynpoid no} Jede|dwal & no Jasedal e ‘UoNaIosIp a|nas ks e ‘abebus.s
"0u| ‘epeue) sieag ‘epouad 81199 ap SIN0D Ny “[eliul Jeyoe,| 9p a1ep k| e aingap anueleb ap apouod B 'SNjOXd JUOS BI'SIeas
‘MMM dnb aiine gapp dus N0} JnNs no aubl| us uedUS un,p asiwaJUY | Jed s9NjdBYS Sjeyde So “uewsyes) ynpoid np [emul
Inajayoe,| e uswanbiun apayo ise anueseb aned ‘esno ug (« anueleb ap apouad » B|) snossep-1o aljgels,nb ajj8) ‘esioaid sduwsy
ap apouad aun yuepuad uoieslge} Sp NO XNelgjew ap INeJ9pP N0} 841u0d siueled Juos uewsyel) syunpoid so : SIIMVHINTD




14

ww $‘gg = 8donod |-- 'N-"3 sednod us saguuop
Juos Juesodwod ap suolsuawip S8 seno] :JNOHVYINIY

02 x8 SIA 0S6GLY  ZLH

Inadnuisiu| ep woddng 6265ty 911
V113a F-0pP9 Jnerdniieiu 826Gty Ghh
Ot » '€ ©|buidg,| Jeinoy ozrviy 96

91 «»B0'¢ 1Buidy,| uipuog 0S8viy 6

€0 22 « 91 18YJed 8| Jo|iny 6LvvLy 16
02 » e0'c ©|buidg,| ipuog 8Ibviy 06
juswanbe|d 9| Jauuosg yARZ4%7 /8
8j|epuoy alvviy 98

Jlou Unare|uap Slyvly S8

Jalnod vivviy 8

auide,p |09 civviy €8

9l x ¥ ©|Buidg,| ipuog vy 28

2ld el nesuue-Q FibpLy 18

2€ x G 9lbuidy,| sipuog Olvvly 08
sdwajurid ap Jnojal 9| Jaulai 60vY LT 8/
Urew e uialy ap Jaine 8ovviy 92

8 x 2€ x 61 1ue||808 L0vvIy 2L

ANE /265y 09

v1d Yl nesuue-O 926GLy 65

0t « 9 o|Buidy,| Jo|noy GZeSly  8S

2| 8||epuoy v26SLy S

SpUBWIIOD B JBIAST LShyLy €S
€92029 buneesg Sovviy  G€

G| nesuue-3 vovviy  vE

piepuelg) 8iqly,| sedwod eovviy €€
L0GESL 2L 1ue||90S Zovviy 02

e0ld B} nesuue-Q oYLy 61

G O neauug,| Jenbe|n 00b¥Iy 91

0€ 1ue||80s enenbse) 66EVLy G

18Ag) 8| Jelnes 86erLy €I

uanulew sp essnOJ_L/anJVJ JedLUOd €2c6S1lY oL
JuBWIE-810d LBEY LY 6

ewry 96EV LY 8

G| unpuo) GBEY LY .

NOILdIHOS3a 3031d 434

3a 3a

ON 'ON

199vX 3713AO0I 3d 'ON - .OHOL44N1. NOISSINSNVHL
LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL



ve

!
4

/o‘ s

i

HTHAOW dINANHLOVXH
JHAINASHIdAE SVd INHANAd
AN SNOILLVELSOTII SAT

081780979V L
L9y I TIAON

199%X 3713AO0I 3d "ON - .DHOL144NL. NOISSINSNVHL
LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



ww $‘gg = 8onod |-- 'N-"3 sednod us seguuop
Juos esodwod ap suolsuswip s8] seino] :INOHVINIH

Lcl Jod ea
S60} 19d ed
8G¢ 194 °Q

0-UIOf* 8p Neauuy
|[onuew o] zasedoy

abueyoal ap Inalo

SIA

(1nareunqued ap 29q) SIA

Inano|4 ap aAN) ‘SIA

(ueingued ap s9||Iq Sop 10AUBl) SIA
0-UIOf* 8p Neauuy

(queinqued ap

S9|Iq SOp 10AUS) O-JUIOf P NBaUUY
0-1UIOM 8p Neauuy

Jnayeusayy ‘siA

urel4 e b1 ‘JoAd

adednog np sainjuier) ‘9oxi4
9SS0.q 9p 41019y

IN81OJA NP JUBJOA 8p JNS]B|IIUBA ‘SIA
(nsyeusslly) ||9PUOH/SIA ‘Nar
Jnajelado,| ap |anuew a7

dipad

aiqi|inba,p yeid

(uonens % sbbug asuone Inap
-uanai un Jed juino4) apoanbng,p nap
Jalpuereg ap seig

Jalpuereg ap selg

a|iny g a4

abi

uteid e abi

8|iny,p adwod

Jalpueleg ap ainjeiaAnoD

Jajouereg ap ainjeiaAnoD

laloueleg ap alnjelaAno) ‘einjules)
a|iny,p adwod ap ueto]
8|inH-uojawel\ ap a.yiq

Jioyouly

IN81O|\ NP JUBJOA 8p JNd}e|lJUSA
aoues

-sind ap apuBWIWOD-UION 8p SXY
Inajeingien ap aAny

JIy-111AN0D ap juedesaq

NOILdIHOS3a

G2.669
VIN
VIN

115265

066069

L0¥569

166069

"ON JNnajeingJed ap UOISIASI 8p nap
"ON @AjeA ap ainjuieb ap sjquissug
"ON Jnajow ap ainjiuieb ep ejquasul

€Ge|
oeel
6cEl
€611
8¢tl1
L2t
9ctL

886069VVClL

€991v8
/86069
€81169
65616L
€10v69
€6¢169
09265
916869
1H185218¢
G9¢169
LECI6L

Vel
€chl
6LEL
00FL
G601
0601
0401
6501
8G01I
(Be{0)8
ovol

9€01

€2€.08V6201

¢.6069
068961

6201
/20l

2¢86069V9c01

186069
0cc96.

92¢0}
vcol

009661 V€SO

o 1E€6L
126069
12961
56069
966269
9ecl6.

000169
117961
0c1s6.

303Id
aa
ON

€201
¢c0l
Z10}
€101
clol
G001

/86
G.6
896

43y
aa
‘ON

4

a|InH-1uAN0YD ap adwod
Inajosuuo)-neadey)
JueIngJen-aploud|oS

(epiny,p adwod

8p 9INHBANOD) O-JUIO 8P NEauUy
(8iny,p edwod

8p 84NBANOD) O-JUIO 8P Neauuy
(euiqoq

Sp dpuBWWOD dp dsayjuaied) SIA
apIA-aubI

(Ina1ngIno ap 8inNdAN0D) BpIA-aubIT
Jaloueeg ap ainjeIaAnoD ‘SIA
swaddeyods,p ainjulen
Inajeusa)|y-Ina1oauuo)/|i4
adednog ‘engyouelg,p juior
(®31[BA) J1-111ANOD 8P BpINY
abewn|ie,p aibnog ‘aulog
apinbri-onsepy

a|iny,p abessd

-way ap abner 1o agn| sep ajqwasu]
algyouelg,p ‘enbuol juior
aINJUO\

zasinpuo)-neadeyn

Jaloueleg ap aInjeIaAnoD ‘SIA
(9sS04q Bp 4101941Y) NOIOT
abe|jgen-sreusey

uoubid-assalp

(81InH-1uANOD 8p adwod) ‘SIA

3 ue anbeg

uonngusiqg sp 8ssaliA

i4-8yeiby

swaoedw3 ap 9jjidnoy

ajeiby

abeuiqogay ap INdJ0 ‘SIA
INaulaAnoLy) np axe,p julopr
Jnajeingien-ainjiulen) ap lejd
apuewwo) ap uoddng ‘asiojaiug
apuewwo) ap uoddng ‘asiojaiug
noJo3

(JnereIngen) noioj

abewn|je,p aibnog ap spno)
uoljjided / Jauels ap aiqiy ap abaig
uol|ided / Jouels ap alquy ap abalg
(esud ep ainingny) o-uIOP 8p NBBUUY
Inaye|nbay np ajjlaAiuey
inaye|nboy ap 8i1qly ‘Byoeny
neAn| ap abelisg ap apug

aJalle u3-reld

Inare|nbay ap JaineT ap SIA
inare|nbay np ajj@Alue ‘8jjinog
Inare|nbay np ajj@Alue ‘ejjinoQg

NOILdIHOS3ad

12c96.
651662
6./.861

685069
2cc96.

6€2¢569
091664
80¥.6.
/21169
046069
¥G06.
896069
199169
S088¢E6Y
901001

209661
10169
98¢169
€8¢169
068169
291€69
c6€16S
804669
80296/
82£069
086069
YSv.6.
656069
010169
606169
¥.606.
¥€2069
Glcle9
005169
6¢0169
856069
$8€599
866069
€18669
16869
Sv0169
062869
8€0169
Y¥¥06.
L1€069
€55069
8€9961

3031d
3a
ON

G96
96
Y6

VEV6
€6

626
V816
816
V16
€88
18
898
G98
168
0S8

8
cv8
c08
108
861
6.
681
€81
052
472
37
6c.
81
€0
169
169
cl9
V899
899
6599
59
Ge9
VEE9
€9
Z19
919
S19
109
€.9
c9s
VeSS
css

434
aa
"ON

19-9200 IdAL 3A 'ON ‘229HYY 373AOIN 3A "ON - .NOLLVHLS ® SHOIHE. HNILOW
LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL



SIA

aliny,p abessiidway ap aqni
ajiny,p abes

-siidway ep aqnL ‘9H9UOUEI,p Julor
a|iny,p abessiidway oap abnep
zasinpuo)-abeAeiqug
Inaiewag-aiinpuo)

Inaye|nbay ap JainaT ap nolo]
Inairewag-a1041n0)

Inajenboy

Inajeusa)y

Jiy-uoinog ap edessq
(dnaLrewsp ep 8|qe)) 8||epucy
SIA

JIy-a41j14 8p ededsp ap ayonoue)
asud ap apno)

Inaieingien-1e|d
(noyoure/ainpaAn09) aslid

SIA

Inaye|nbay ap JaineT ap ajjepuoy
9ousss3 e adwod

(eouass3 e adwod) SIA

810

SIA

IN8]O|\ 8p ainjulex) e| ap nap
abewn|ie,p aibnog

olaube| ap ainjewly ap SIA
ojaubely ap ainjewy

JUB|OA 9p N0IO]

9SS0.q ap o|quasug

abeuiqogay ap INdJ0 ‘SIA
abeuigogay ap Jnauewsq

SIA

SIA

alpuljAn ap Jnajosloid

aipullAD ap unajosioid

SIA

(esud

ap apnoo ne ueabo| Jnare|iusn) SIA
SUIBIYNOS 8p Janiog ‘H SIA
alIaIYNos ap Janiog

8|Iny,p 8bner ap aqny ap SIA
8jipuoy

8jjpuoy

abeloyoen-ajjopuoy

(eddojanus,p apug) sIn
addojaaus p apug

8[INH-IN8108]|0D

prejjiusy-l01Ruy

weingqien-alyi4

(su1gog ap anep) SIA

Inaye|nbay ap JainaT Np ajquiasu]
Inajeingten np yoddng
InaulaAnon-asse|

Inale|nboy ap assalA ap ajjepuoy
Inaye|nbay ‘@ssal

Inojal 8| zanu}sqQ-1ossay
zanusgQ-ual

aouessind ap apueWWOD-UaI
(ng)

-noD aunony) 1Boy-Hossay nuaey
Inale|nbay ‘uossay

abe|boy ap Jaoueleg

[013u09) ap poddng ‘sIp

aouass3 ‘neAnp
Inajosuuo)-nednp

(es11d ap apno)) Jnsyosuuo)-neAn|

NOILdIHOS3d

801169
2E0169

¢€0169
9€0169
20269
175969
6c0169
ces169
206578
0€8¢69
169061
192169
€00169
0t2c€69
199169
¢1696.
€0616.
028169
cv¥069
999808
601,61
626069
028469
cl0v69
G10¢6.
190169
9¥8¢69
650169
809/6%
€2€069
G6G.6Y
801169
€00169
258961
999169
190169

069062
G00169
899169
0c8.69
LL2v6.
/66069
011569
629¢6.
20169
68E76.
/56069
999669
81,069
968861
666269
9¢01v8
cLl66.L
8€€€6.
1.266.
622¢96.
862469

610169
126862
€80069
801169
99/16.
IS8
851661

3031d
3a
ON

€ee
cge
LIE
0LE
60¢€
v.10€
L0€
v90€
90€
as0¢

vS0¢e

cle

Le
60¢
c6l
88l
/81

q981
Vo8l

434
aa
‘ON

(44

(eInH

-neAn] ep ulelq) Jnajosuuo)-neinp
ally & al}ji4 ap ainjulen
29g-ainjuien

Inayeinqien-oag

axe,| zanssqQO-nar

Inanoj4 np ainjulen)

20U8ss9,p agnL

Inajeingien ap Jnanoj4 ap ‘su3j
aouessind ap apUBWIWOD dp dXy-Naf
Zer) sap apuewwo) ap adednog
Inajeingien

Inajeingien ap nap

aus|dIn

dINeH SpNiiY ‘N8I

pJepuels ‘ens|oln

pJepuels ‘ens|oIn

Japels e adednog

9By ap adednog

Inano|4 ap aisiurey) ap axy

SPIA B 8SS8lA 8p naf

Zer) sep apuewWwo) ap

adednog ap abejuo| ap swas e SIA
a||opuoy

SIA

jljel0) uelog

(esud ap apno)) SIA

(1nereinque)) seig

UOISSIWPE,P 8pN0Y 8p ainjuien
uoISSIWPE,P 8pN0D 8p ainjuier)
UOISSIWPE,P 8pN0Y 8p ainjuien)
asu1d ap apno)

HunoJd 2d0|g

awe) ap abeuaibug

adednog e J10ssnod

adednog e apinn

ewaddeyos p adednog ap Hossoy
uoissiwpe,p adednog ap LossaYy
uoissiwpe,p adednog
wswaddeyog,p adednog

8||alg 8p SIA

9||8lg ] 8p s|quissu

uolsid ap axy

uolsid ap axe,| 9p NOLISA

S0 ,020°0 ‘uoisld ap sjuswbag ‘nap
"PIS ‘uolsid ap suswbag sap nar
SO ,020°0 ‘uoisid np ajquiasug
pJepuelS ‘uoisid np a|quiasug
JUBIOA 8p 31D

ojoubepy juejon

swag e oeg ap abeuo ap SIA
(OLd 9190) augyouelp,p anbeg
uinbauga|In

a|iny,p abuepip ap uoyonog
aIpullAD op 8191 8p SIA
Jnajow-ise) np ainjules)
piejiusy op aqnL

SIA

pJejiual ap ainyuien

pJe|jlusl ap 99|quIasSy

aIpullAD ap 818 B| 9p ainjulen
aIpullAD ep 818 L

aIpullhD ap @1 L

Inajo-abuepin ap Jaue)
(o1oubel) 9109) 2H9YdURIE P Snbeg
(o1eubey 9190) aipullAD ap ojiInog
aipullAD np sjquiasug

NOILdIHOS3a

G8696.
100169
6v91v8
92669
8¢c96.
766069
62¢.669
¥2.669
G08661
€66069
12296.
068262
€€.669
,LS¥669
/129¢v8
96¢¢6.
€2¢/669
0lvi6L
816169
12,669

81,069
960169
Gcv869
6EVY6Y
918669
196069
676069
056069
€2196.
¥8/16S
VIN
GGGC6.L
226069
986661
G98169
G98Y69
00cc6.
9/G6/69
926069
602962
185969
G26069
€.0¢6.
920c6.
¢l0c6.
€20c6.
$869¢cc
€50169
996169
/8€96.
,8296.L
96069
886€6.
L6169
¥81¢6.
801169
2€6069
G81c6L
/66€69
2€2c96.
1€296.
£20€96.
S98016€
€29/61
G69169

303Id
aa
ON

—ANMOTOWLNOD

43y
aa
‘ON

19-9200 3dAL 3A "ON ‘2294¥Y 373AON 3A "ON - ,NOLLVHLS ® SDDIHG. HNILOW
LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



‘ [t8

@119
© Q als
L
898
)
& %
K = =

19-9200 IdAL 3A 'ON ‘229HYY 373AOIN 3A "ON - .NOLLVHLS ® SHOIHE. HNILOW
LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL



0c

£69

& 19t % %

[

@“
é o ot
& o ~B B o

s e
&l B B\ B €l
S/ 16
Lev
0@0@0 @
OO vis ol 15
vLLL @
[N
M §ozu Al
G@O@O |
o o € il
28
sel [1T €€9 i
E m l—u—_e—']
8 fi so v
6] = o
OO0 *le
Lo S\ o igg | L
L e
O © 186 .
= = ﬁ 05l
556 [ie]
- . " 8TLL
z 2 . Ea
€S /—\/‘\
“ 8lv
B vso 7 v9%6  [vosl

SClL

19-9200 3dAL 3A 'ON ‘2294¥Y 373AON 3A "ON - .,NOLLVHLS ® SDOIHL. HNILOW
LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



[433

M!llll}lﬂ\ll\llmmﬂ‘ L

D sLg

@s I ]
&
&

& tee

6l

© YT soL
© €56l 99/7 © ]
N 9/t
5

ea il - = U9 | o1 = 0l 169
© ¥Ts

@ il VEE9 6®6 6o~

o © 6.~ 9 €91l

@ gtll ) oSl quQo

(© [<] [®)

Lzl a5t
0€€L [ 6€L | 8501 Il 9€01. i 8

19-9200 IdAL 3A 'ON ‘229HYY 373AOIN 3A "ON - .NOLLVHLS ® SHOIHE. HNILOW
LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL




wuw $‘Gg = 8onod |-- ‘N-"3 seonod us seguuop
1U0s juesodwod ap suoisusWIP S8| SeInol :INOHVINTY

(legnL -zo 01] 10¢°

16A- L e [98YM

ap aqn}) naud ap slgyouele p U0 veerv i .-
ague djuel e| op abejquessy €19X801901} LI
alolle Jle e aiquey) reSLL ot
8-8 X 0g 8JalIe naud 89%8¢€ 1 6 g
nalssa | ep neadeyo 82¥X.LS.¥01 8 6
9]1919||00 ke Jalled HOv06 L 1
Jnassieln) H8.l¢ 9
9-9 X G| Inaligjue naud Xc2e90k S oL
alnaLglue Jie e alquey) 0665 14 14
ainaugjue sjuel e op abejquassy  £19X2EL0} €
adednos np neAnj. 6E1L99 4
naud np adednos ap neadey) 26165 L
NOILdIHOS3a 303ld 434
ia 3a
ON ‘ON S3HIL ANV STITHM
(sreduel /sie|buy) anog-apJey ‘aluewodedr9 cclivy 2l
abueyosy a(Q sa991d 8Q |onue 128.LY1.8S -- Wswsoe|dway ‘sluewod|edsq 102€9048S (t
(sredue. /sie|buy) aueneg ‘eluewoded9g 60/8¥y Ol
InajesadQ 7] op |anuep 28/ 1.8S - - asnayoalisyeg ‘sluewoo|essq LLS67 1 6
UOIfeALI9(Q ‘Sluewoded9( L08Y2L18S -- juswurenusp A, 8101
(‘a'0) patd-asodai op uissnod 82rX18600% - - -IN0D Np anbiewsyos ‘sluewod[ednq veSiey 8
('"9'D) paid-asodai ap uissno) 82vX922E61 -- SO0Y2-aied ‘sluewodedsg 100645185 9
('"9°D) [elgre] neauued ‘sluewodledsq 206.0c98s  Gi INaJo|\ ‘sluewod[ed9( LOS 198G S
("@'D) [esore nesuued ‘sluewod|edsq 106,0298S VI JUBWSSSIUAAY ‘Bluewod[ed9( 109706185 €
asnapuo} np ,A, 910J lodeD ‘aiuewodled9q 10929.58S 4
-IN0YH np anbljewayos ‘sluewooledssdg L0008S18S €I UOIOBIIP 3P JUB|OA ‘SlUBWOdEI9Q 109768185 3
NOILdIHOS3a 303I1d 434 NOILdIHOS3a 3031d 434
3a 3a 3a 3d
ON 'ON ON 'ON
el
f.—\ NN *
EeE==s =
oot :
ST
: ‘~ - 4' ' :
g ot 8 c
\ 5 /
W\ W
€
<
—— S 145
9
cl
FE
I

S3INVINOODT1VO3a
LLEVO9' Y6 ITAAOIN 3A OHINN - - HNILOVHL



Ll

wuw ‘Gz = 8anod |-- ‘N-"3 seonod us seguuop

1U0S JUesodwWo9 ap SuoISUBWIP S8| 'saIN0] :INOHVYINIY 81-91/G uojnog cS8LLL I
abals np neauued 126961 ot

¥/€ X0un g1-9|/g uojnog L/8LL1L 8

"Bl ¢l X 8/€ 2 X 2g/E ) allepuoy 218ecLbl 4% ab91s np uoissaidwod ap Lossey XI8Hr2L L
¥/€ X 91-8/€ uojnog 2l909.v,. €Y 9 1-8/€ LasuI 8||9pu0.I 28AB N0I0S-8.1U0D 009008€. 9

jonboj np possay 00286L P obels ep poddng G901 €

abais np juess||b agubiod 199/61  Ob 1ond op poddng 991081 a
81-91/G n0Id®-8.1u0Y 00s008¢€. L€ abals 109205989 L
NOILdIHOS3a 303I1d 434 NOILdIHOS3a 303ld 434

3a 3d ia 3a

ON 'ON ON 'ON

€ 11SS9 xel-jees

393IS NA IT19N3ISN3
LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL



ww $‘Gg = 9onod |-- ‘n-'3 saonod us saguuop
JuU0Ss jJuesodwod ap suolsuswip s8] seinol :INOHVINTY

a|qelsnfe sed abens) ap ab1 | €0020% 101

noJo3 0090€6€L 00}

1ueAR uoisuadsns np abens| ap abi | 0.2S61 86
¥/€ X 91-8/€ SIA ¢19000L} 16

(5°0) abens| op ab11L 18161 16
NOILdIHOS3a 303id 434

ia 3d

ON °'ON

T~ >~
Ry

16 'JoY 8p "ON 09AE 9nyISans BIas || ‘Joy 8p ‘ON ©|qissod 189,0x

~.

\\7/7'\

[

[ A A

/8

91

91/G @npus} a||idnon

rejo ajjepuoy

abens| np Lossay

91/. ®npusy 8|jldnoy

"Br 2L X 91/€-1 X 2E/EL 8lIvpuoy
uoIslo] ap Hossay

Jaine| np asublod

('@ D) ebens| ep JaIne

aiqJe,| ap a|quiasuy

NOILdIHOS3a

80cv6}
Ccl616161
0LZ0LY
60cv6 1
clelelel
V1€961
821X090511
9689¢t
/c0cev

303Id :

Ee]
ON

HTGe xary

3ISN3ANOL V1 3A IOVAIT
LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



"wuw $'Gg = 9onod | -- 'N-"3 seonod us seguuop
Juos jJuesodwo9 ap suolsusWIp 3| SAIN0L :INOHVINIH

(anjour sed au ajjop

-u0J/UoINOg ‘eWe| 18 8||9PUO0I/N0IID
/ainod - (G} -ou) Juswalnas Jaljed

19 ‘(g1 "ou) agqJe s|quiasus ‘(y| "ou)
Ja110q INjou|) uupuBW Np d|quasul
J819/dwo)

‘swaoe|dwalap uozeb e asnapuo] e
apidels np Juawa|dnoooe,p 18108uuo))
adnoo ap neaje|d np abeae| ap ploooey
SIA

yossay

ulal} noJog

ayoeny

[ediouud uoisua) ap alnod

"Bl 1 X 8//-8/¢ ol|opuoy

anoJ ap poddng

uojnog

81-91/G SIA

‘Q’D onoJ ap yoddng

‘50 anoJ ap uoddng

noio3

asnakoiq ap uoyonogq np }onbo
a||epuoy

a||epuoy

SIA

asnakoliq ap uoyonog

8/S X 81-91/G uojnog

a[eplozadeJ; 81044N0DH

NOILdIHOS3a

048¢61

10€129989
SOV9LY
865511V
126¢S 1t
1Gc/61
005006€2
191661
/61€61}
vivici6l
909881
H8681
01G000.}
S8.¥01
¥8.v0Y
r6c0c
€6L091
00012001
91¢19061
01018014
Z01€61}
G0S0v1eL
65671

303Id

ave

Sl

g Xdun 91-g/¢ uojnog
JInajosjoid

L X 91-8/€ SIA

as1030.J1ug

Inapual-19jeb np seig

6} X8L-gLE" uojnog

oun 91-g/€ UIdJ) NoJo]

MVH 0G5t ‘uoisue} ep 8lnod
G 18D 2/1-} X 91-8/¢ uojnog
noJog

uupuep np alnod
as10j0.43ug

aJaiureyo e abi

abJeyoop ap InajoslaQ
uoJos ulal4

uoISJ0} Bp HossaY

uoyouew ap neadey)
Inajoapep np yoddng

oun g1-91/G 1uellas-0lne NoJo]
uosIio|H

swsalneds e uojnog
ULPpUB NP S9J|Ig B jJuswajnoy
uupueWw Np Japen

aqJe,| op ajqwesul
asnayone} ap awe"
asnayone} ap awen
asnayone} ap awe"
asnayone} ap awe

INE ‘@snayone} ap awe]

jun og

-91// 8||8puoy/uojnog np sjquiesuy
uoisuadsns ap seig

¥/€ X 0un g1-9|/g uojnog
asnapuo} ap laue)

NOILdIHOS3a

9190t 1L 29

evoLvl 65
9190004} PAS]
¢6066 1 9¢
OLLLEY i)

106€£56189 (8%
009006€Z oY

6.€/61 9€
¢l90llel 1%
€200t €€
GeGeS| (4
069/81 1€
I6vIEL 6¢
69vvey /e
XestvOol 1 9¢
920.61 Gc
XP0€SOL ve
1GG¢261 €¢
005089¢€. L
0426S1 0c
6€596 1 61
XS8Y0 L1 Sl
182/81 4"
c/8¢61 €l
1.68€ 1 -
GLL6€1 -
6v1vEL .-
6lLccy .-
cS.lvey L
€00€6 1 8
981661 9

90S0v1cL 4
€19XG6196 | I

3031d 434
3a 13a
‘'ON 'ON

3ISN3ANOL 3A H31HVD
LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL



€1 6g xel-088 d ab

3dSN3ANOL 3Aa H31HVO

LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



ww ‘g = 9onod |-- ‘N-"3 seonod ua seguuop
1UOS JuBSOdWOo9 8p SuoIsUBWIP S8| s8N0l :JNOHVINIY

neadey)

18UISSN0D

('90) 10nd

(@) 1onid

jond 8p uojnog

(@) uer

||apuoy

asnapuo} ap uoisuadsns np yoddng
811" XG0S X G'| 8||8puoy

G 18D ¥ 1-91// 811818]|02 NOIDY-81U0D
18UISSN0D

€ X ¥ -9}/, uojnog

anuajal ap Jaljjo)

P/€ X 8L-91/G SIA

("@ ) uonoauip ap ab1

('"9°0) uonoauip ep b1

| 1-8/G 811818]|09 N0J29-81U0D)
8||epuoy

NOILdIHOS3a

4cle14474
€10901
cl8lvY
€L81vY
Lylevy
/889¢Y
HOLEL
/61961
291661
00£006€L
LELVB)
8%.0201L
618661
¢1S000Z 1
G889ty
¥889¢€Y
000}.6€L
8v.v61

3031d
aa
ON

ccl
8L
98
a8
cs8
18
08
0.
69
89
/9

€l

uojnog

yoddng

090" X LE9'| X €6." 8||]epuoy
jun 0g-g/1 noso3

"Bl ¢l X 8/€-¢ X 91/6 8llepuoy
9juap awisiuedsw ap anbe|d
¥/€ X 91-8/€ SIA

uonoalp ap JuejoA np neadey)
9||inoQ

uonoalIp ap JUejoA Np Jnajeldepy
uoioalip ap anbeld

uonoalIp ap aigly

Jun $g-8/g noIo3

8/€ 8llepuoy

Bl 91 X v/L-1 X 2g/Se 8llepuoy
alqJe,p aasn} ap neadey)
G/-70ES1# enualal ap neauuy
"Bl 91 X 8/G-} X gg/Se 8llspuoy
lalled

(‘a'0) eJqte,p agsn4

('"9°D) @ique,p S9SN

naissa,p abejquiassy

uolj08lIp 8p JUB|OA

NOILdIHOS3d

LY.v61
Sov.0v
/96881
0080¥6€.
c18E8161
04,0V
21900041
82iXca8y I
Sv8Y61
VAZNAY 4
6c.v61
G8.0vY
0090vS€EL
0090%001
Xe6v.Licl
L99X9Y6V8 |
620000¢k
X8v.Llcl
H99¢9
7/89¢1
€/89¢Y
0489¢V
82vXE08Y ¥

3031d
aa
ON

NOILO34HIA V1 3d IT9NISN3
LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL



cl

il “~ €2 Y1l xe1-buuesls

NOILO34HIA V1 3d 3T9INISNT
LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



L

-uessind snid unajow un Jed ajopojy 99 Jaoe|dwal ap 8|qndadsns 18 uonens
» sbbug ‘sesnwi| ay0eded ap 18 UoiedlIge) 9P SUOSIES SBP IN0d '941Nk,| B JNajow un,p suoljeleA 18 (spnile ‘eupiwny ‘einjesodwal)
UOIIeSI|IIN P SalUBIqUE SUOI}PUOD ‘UoHes||iiN,P Salwl| ‘(*018 ‘9ouasse e adwod Unajeingied ‘QuawassIplolya. ‘uolssiwpe ‘Quawaddeyod
“re e a41j1}) S8410SS922€ :(BAIIENWI| UOU 81sI|) anb sj8) ‘sinajoe} ap alquiou puelb un sed anbijdxa,s aoualoyip ane) *(«dus Ins» 9|99
no apau aouessind) aJgindued aulydoewWw aun Ins dluow 1sd [1,nb sio) sun anbuiogy} souessind es sed addojaAgp au 8ouUasss e Ina)
-ow 9] anb nad as |1 ‘sjuswadinba sap jJuswauuoouoy) Ne sa|qedljdde xneuswauuoIIAUS Sawd|qoid p 8Iquwiou Np 18 SoSI|iiN JUOoS
sInajow sou sa||anbsa) uns saulyoew ap a1aueA apuelb el ap nual aldwo) "aJine,| B JNdjoW un,p SUOIIEIIBA SBp 18 JUBWAUUOIIOUO) ap
SUOIJIPUOD SBp 8sned B Juswwelou a|qie} snid 8119 inad Jnajow np 8||9a. aniq aouessind B "UIW/11009€E dp aseq e| Jns aouessind ap
$9|[92 18 UIW/11090€E Op 8Seq | INS $89|n9Jed JU0s 8|dnod ap sIndjeA sa7 *(S0-2002 UOISIARI) G666 LI JVS uojes saabliod 18 senusiqo
919 o sanbuoay) seouewlopad s9| 19 (si9auibug aAiowolny Jo A19190S) JvS | ap (sinajow syied sap 8/dnod np 18 aouessind e
ap [n2Jed ap ainpddoid) Q6 LI 89P0 Ne JUBWSWIOo0I danbipul 1s8 8oussse e Jnajow ap 8|9pojy anbeyd Jnod ainug souessind e

Jnajow np anbrLogy) aouessind ] JurUIBOUOD SUOIRWLIOU|

‘ww $‘Gg =9onod | - - 'nN-"3,p @onod us

$O9UUOP JUOS JuBSOdWOD BP SUOISUBWIP S8| S8IN0] :JNOHVINTY

aJlinog S6v.81 16
0’} X91-8/€ SIA 9190004} 06
$/€ X oun g1-91/S uojnog 1/8LL1L /8
G'L-G TeQ X ¥ X 02-91/. uojnog LE6ELL 1°1°]
P/1-1 X 91-8/€ SIA 0290901 8
adednog 18282t 8
neAnj 9S8 18
L X 8L-91/G SIA 906€8 | 6.
("@ o) wswaddeyog,p agny. 100188185 |
('"9°0) wswaddeyoy,p aqnL 101188185 0.
alnjuien L6ESIL 69
XN8IoUd|IS NP Inajeyo-aled L1OVEY 29
oun Og-¥/1 noJo3 00101GEL 17
91/, ®||epuoy 00£0¥001 ey
0G¢ X 2E/S1 X 2/1-1 8||epuoy X.619¢1 (874
so|qixa)} xnehn} unod abelias ap Jaljj0) X/8v€el L€
so||eoune - aled ap nar 08L€1L 62
90U8SS9,p BIINPUOD GELLOY 8¢
0G. X0} SIA 8GE9 LY L2
Inajbuesng,| 10 zeb sap spuewwo) 82vXelv ey (014
aouasse,p neadey) 7 120EY 8l
90UaSS9,p JIONIBSOY 0808¢€Y Gl
Jnajow np aljnod 16050t cl
anbLyos|g ebeleiquig G0S08 | LI
Inajow np 8101N0Y Np apJer) 100806185 6
XNaIoud|IS gclevl 4
(4nejow np abejquesse| JI0A) (10920998S)
19-9200-229d¥P 8I9pOW 8p 'ON S®d JndloN ~  — -~~~ -
NOILdIHOS3a 303id 434
3a 3a
ON 'ON

LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL

dN3LON



1]8

6 |Aog-sq x81-auibus

S3TT3ONILIA-VHVd
4I1vITNJOVv4 LN3INdINO3I

/

6¢

dN3LON
LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



ww $‘Gg = 9onod |-- ‘N-"3 seonod ua seguuop
JU0s JuesodwWOoD ap SuoISUSWIP S8| S8INo| :INOHVINIYH

al|epuoy

P/€ X 8L-91/G SIA

yoddng

UoISSIWISUEI] 8104IN0D-apINg)

Br 0L X v/L-1 X gg/1e 8lIspuoy
anuajal Np Yossay

uoddng

alepad ap aslanu|

JUBAR US 9jepad

9J31S1040 ‘uoinog

1uswWvIN0J ap UOJAN

a[epad ap apuewWWOD JNaingin9
919151040 np b1

2131S1010

‘9SS 9P IN8}08s |p SpUBIWOD
9J91S10J0 NOJLIBA 8P SpPUBLIWIOD
aJa1s1040 ‘poddng

a||epuoy

ual| ep abeAeiqua,p uoneloI-IIUY
I X91-8/€ SIA

alinod np apJen

salinod np poddng

abeAeiquo p abi|

a||apuoy

as|01oug

S "1eQ v/e-¢ X 91-8/¢ uojnog
Juswauuone)s ap ulaly ap aaublod

NOILdIHOS3a

/96881
clS06v.LL
Y9510¥
61E€€0V
010clc6L
/81E0Y
LEL961

8¢V X10€.6}
€9¢lety
8SVXIv1961
X€8L0ct
086001
269661

69861
898/61
965811
X8v.llcl
70856}
9190004}
81EV6 1
L1EVGL
€cev6l
0lcecLel
Lcev6l
¢c90l el
L99X6EV96 |

3031d
aa
ON

0ce

9¢¢e
Gce
(444

9l¢
Sle
vic
€le
Lie
(0154
60¢

80¢
20¢
90¢
S0¢
6}
96|
06}
68}
88l
/81
98l
a8l
81

43y

‘ON

naIsse,p 8sl0}aug

¢ X 9|-g/g uojnog

alnod np apien)

juswisuUONe]IS 8p ulal) np 19nboT
629’ noo3x

aepad ep apuewwod np abi]
abeAeiquie p [eddel np Lossay
anuajal ap J1al||0D

/e x g/1 8|idnob s|buid3
anuajal ap 10ssaY

SIA

Y/€ X 81-91/G SIA

81-91/G 911819]|00 N0J2Y-313U0D
uotreAusp ap b1

G2’} X dun gL-91/g uojnog
uoddng

G 1e) ¢/1-¢ X 81-91/g uojnog
aigJe,| ap a|quiasug
a[eplozadel; 81041N0D

8linod

91-8/€ N0J99-84u0)
Inapual-1ajeb np aijnod

uojnog

aepad e| 8p ainUaAN0)
Juawauuonels ap uily np abi]
«g, Nesuuy

uiaJy np abi|

aJ91s1040 ‘ebeAeiqwa,p abi]
ulaly np Uossay

"Bl 91 X 91/€} X gE/E L ollspuoy
Ele]
(‘uoissiwsuel] e| 410A) (02 +92t)
199¥Y DHOL4d4N1 ‘uolssiwsuel|

NOILdIHOS3d

LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL

180/81 €81
919012, LI
22eV6L  OLL
1G250% /9L
volezy 991
Glesvy €91
X60.501 191
¥8v69L 091
21v0209.  6G
Hl6vb €SI
80S06v.L €Vl
21S000LL  S2)
0050068 9L1
gviSly 66
02S09v. 26
6190vv 08
T 4 A ]
G98/6L  ¥9
6960E€}  9G
92ev6l 25
0090068 1§
L2sv6L  0S
v190L12. 6P
Hesss b
10GY9888S  GE
1000002} €€
908€0v 62
6,966} 92
8/9eLy LI
9lEIEL6L  GI
Xe8se2l 2
————— 1
303i1d 434
3a 3a

ON 'ON
IN3IN3INIVHLINT



9vM Xel-eAlp

4

€1 GZ [epa

LIN3IWINIVHLNS

v

7

N

LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



ww $‘Gg = 9onod |-- ‘N-"3 seonod ua seguuop
1UOS JuBSOdWOo9 8p SuoISUBWIP S8| s8N0l :INOHVINIY

00S°0 X O }H# SIA

SIA

neadey)

aould

D9 [eId}e| 8]218AN0D

an [elale| 8j218AN0Y

noio3

noio3

99 9|nus/eseyd

8/€ X 02-¥/I SIA

81-91/G noioz

alie,7 8 osl01esug

uoua| v ayoeny

10des np 10A1d np 8jquiasu]
¥/€ X oun g1-91/g uojnog
09 a|bue,p ajquasugy

an o|buep sjquasuy
E[ITEN

7 8Inaugul ainyuleb sjo1eAn0)
an ainausyul ainyuseb aj919AN0D
9|0SU09 8p a|quiasu]
uoyonog

8}-91/G noioz

ao alnue/ereyd

P/€ X 8L-91/G SIA

NOILdIHOS3a

9G.lcy
8077090L}
10S122089
Eviavy
c0v¥8108S
¢09¥8108G
009006€2
100158089
106787085
901009Z |
0050€6€L
62190
191661
10€.6808S
clS09.v.
£208€¥8089
20.£¥8089
104181089
¢0818108S
200581089
8991€EY
82V X95G 0¥
005006€L
101S8¥08S
¢1S000Z1

3031d
aa
ON

69€
9€
€9¢€
0S¢
9ee
Gee
90€
86¢
l6¢
/8¢
9€¢
Gee
8¢¢
8l¢
€le
90¢
S0c
¥0¢
€0¢
c0¢
96|
S61
61
161
68}

43y

‘ON

P/L-1 X 81-91/G uojnog
Jnaugyul plog ap nesjgeL
18UISSN0D

sisseyn

18UISSN0D

8/S X ¥2-01 SIA
JuswasIol}ajus,q 899ld
yoddng

2/L X /L SIA
eIngIe) 9 2419Ud
¥/€ X 91-8/€ SIA
Inajsyeq

yoddng

uolesifeue)

uojnog

1919q06-au0d
sooyn-aied

0GZ X 0L # SIA

aould

.| @nuajey o Uossay
Z/k X 8L-91/G SIA
81-9}/G noto3

Sl

¥/€ X 81-91/G SIA

el 91 X9/ X gg/L} 8llepuoy

Inajow ap ananbeld
ao ejnue
alpueen

DO 9lueT]

1ode)

plog e nesjgeL

NOILdIHOS3d

0cS0cSv.
658901
8cvXc01€E6}
LSvS61
122cs61
92/00¥%
70€96 |
9¢8961
ceverl
821X622E6|
21900041
GESG66 |
¢0€€9908S
2¢008€2¢S89
106258189
82 Xv2cce6!
065201
8GE91Y
1081891859
H.6vY
80S061.L 1
005089¢.
8ciX8.8V I
21509041
9LLLLLIGE
108016089
10S¥8¥08S
2¢0€981089
109498¥08S9
L0v¥SE089
908481089

303Id
3a
ON

SILNITONI/SISSYHO
LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL



L1 NOTVL X®)-sisseyo

S3LNITONI/SISSYHO
LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



wuw ‘g = @onod |-- ‘n-'3 saonod us seguuop
JU0S Juesodwod ap suoisuswWIp s8] 'saINol :JNOHVINIY

JNasIaAU| 89G.0% <Ol
9ssal] op sleuleH vSh0r 20l

"Br 91 X 8/L X 2€/6 8||1spuoy 9116061 00}
¥/€ X 02-¥/L SIA 202921 66

auaneq ap s|bues 042061 L6

alleneq ap auloq np 8ja18AN0YD G6ESEY 06
sleuleH S1960t 18

a|nodwe,p 1urINOD 8p 8slid [AZ47A" 6L
abewn|ie,p sieuiey 9/2v61 L.

¥/€ X 81-91/G SIA 21S090L1 Gg

0O.1d Jnaydnuaiu] 2G9vLL 0S

sainay,p Inajeolpul 108191989 14
apjous|os 106261  €F

8uJ0q 8p 8]248AN0Y €9GLEL A4

2/L X 02/ SIA 80%702..} (874

abewn|ie p sreuleH 01 LOY (0)4

saleyd sap Jnaydniaiu] X2L20LL %
auleyn/alD YEBL LY €€

abewn|ie,p Jnaydnuiaiu| 0SeE6 1 0¢
abais ap Jnajdnuiisiu| SvS10¥ 62

8|qed 88G911 8¢

oun 0g-v/1 noJo3 00t01GEL /2

ajqisn4 8G1LG.LL 92

«G°LL "er 9 8|qep [Rojejejeiefeieie; 14

8 8lleneg 8p 8|qed 109GS5G8S e
a|nodwy resky 44

rgs Ly einodwe,p 1ueInod ap asud ap sieuseH 25200t 12
Inaydnusyu| 8€19L 9l

aleneq ap oeyg 161981 8

¥/€ X dun 0g-v/| uojnog 2L09.v.L 4
allepeg S9vE9 L 3

NOILdIHOS3a 3031d 434

3a 3a

ON 'ON

LLEVO9 Y6 3TIAOIN 3A OHINN - - HNILOVHL

3NO0IY1L0313



uondo,| seanay,p INs)edIpul,| 08AY

6S

uondo,| BI0INX8 AZ| D9AY
\

4-S0¢L

3NOIYLO313

7

N

LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



€

(HAIS DNILVIN)

SNOLLOINNOD MOLOANNOD MOLOANNOD IV+s+d] Lavis
SSHANIVH HSVA SSANIVH SISSVHD v+l Iv+d NOA
HTdVAONTY ONTIIM IV+d | 3anEaaoNny
—0O— MNOA TINDAS ATIAIOUd — ~VioN 10
OL d4dTIVLSNI-d¥ 49 A TNOHS o da V. Lnoih | NolLsod
AdHL ‘LINN 10 ONIDIAYAS « »
SNOLLOANNOD N
- AOd AIAONTYT dddM SII'TO D ©
HTdVAONTI-NON .
A QALVINSNI ONIIIM A1 ALON HOLIMS NOLLINOI
SdI'TO AALVTINSNI ONI™FIM 0
| e—
SLHOITAVAH
@ . HOLIMS |
| LHOIT :
OV1d @ NAoud :
(AALOANNODSIA OLVINDT) Wd¥ 009€ @) DV SLTOA $T - ;
Q
YY) ¢
AOLVLS O ami
JOLVINDEY (@addinod 4D
AIONATOS
Y 009€ @ DA dAV S1-6 7:17:107-‘]:“587’1::“’1&
LNdLNO WALSAS ONIDIVHD
(TVNOILdO)
LA1LN0 WAMOd (3d1S DNILYN)
NovE and L ;i HOLIMS O1ld
”””” =
YALAN
MOVId O ANOH (I[I V[I
(SANIONE "TAD NIML (TVNOILdO) I
NO SON'1d ) G
. dVD SOHNT1d
O——  ~oumor O
: NAVdS ° H[I :[I] DI]
M
Co T T T T T SSANAVH :
! SISSVHO | e O
[ MOLDANNOD | AVITA
: ONILYOHS |
| I g 0¢ H
[ ! 2
O dj w $8 98
e e N I YOLOANNOD | E V.S
! NOLLONNST ! w Movd ang H — H
! ! L8
: AVED 97 —
| © ,
SOVIE NOVId M
! (@d1dNO0 LON) FRYAT €5 ﬁ
: HOLIMS LVAS A Movd T TN
| ovia T TN
| T SMOVIE
T e (D) D ) e, _J
| I NOVIE
| L e 1 .
| | |
! (3SYTATI NI LON) : |
| HOLIMS ASYIATY | :
| |
,,,,,,,,,,,,,,,,, O O b—
T @mvaso | LA
| IVIE/HOLNTO,
AVID U : C . C
‘ |
| |
! L O
|
F-——————— === | [ [ T T
[ | e e (@IOVvONASIa)
){M ams HOLIMS OLd ALIHM
| HOLNID OPMLOATE | ‘ !
|
,,,,,,,,,,,,, |
v (TVNOILJO)
I v I : asnd MALANNY
asy
_)e O [[[osm=—0\ o —a(p
waLAIS ~dionarios
RIELIVE
ol 1io
- +
€IHDS

LLEVO9' Y6 3TAAOIN 3d OHINNN - - HNILOVHL



g e e e SHYAS. 30 NILLIHLNG
g e e ALLNYHYD
gy NOISSINSNVELL 30 STIVL30 S31 ZIAOA
S, HOLOW 3 STIV13 S ZIAOA
T, S ———
T, S —
S, SNEANOL Y 30 T5VAS
G | e e e e e SN3ANOL 30 HALHYD
S, NOLLOTHIA Y1 30 T1ENSNS
T, HN3LON
g e e e INSWINIVHLN3
e e e S3LNIZONT/SISSYHO
S, ANOILoTS
B e YNIHOS

S3d3I1VIN 3ad 319V1L

9091d e| 8p uonduose .
9031d ©| 8p 0JoWNN .
«FEEVO9 VY6, - 31IAON NA OHIAINNN .

||HnHJ.OVHJ.u - Jinpoid ®
:SJUBAINS Sluswaublasual s| sinolnoy zeuuop ‘ebueyoal ap sadald sep zepuewwod SNOA anbsioT

-obols 8] sSNossap ‘a|ie,| NS BISANOJ} 8S }INpoid Np 8jopowW ap 0JsWNU 7
1al|noiUed 8j9pow ap 0Jawnu un e Jnajoel) enbey)

‘uoneoiuapl,| Jayjoe; Jnod apuelb
sn|d 1se 8aJ4luoW BLIBSSIA B “INajoel) 8J10A ap abejuowsp nojle abejuow 8| suep apinb un swwod
|[enuew 89 sed zas||In,N "918yde zaAe SnNoA anb ajopow 9| Juawaloexs Jajuasaidal sed juannad au
suoinjesisn|I sa -abueydal ap sed91d S9| JapuBWIWOD 8P UI0SA( B 3||19/|I puenb unajoell np S8ayd
-e1op op so291d sep uoneoIIUdPI,P SUSAoW SB| D8AB JUdID 9] JIUINO} Jnod SUISSapP 919 B |anuew 89

TANNVIN 3O H3SI11LN LNJININOD



‘N-"3 XNV INIEI 128V 1.8G

10 v1'€e'v0

gd¢ gSIN ollejuQ ‘ojuolo] ‘ouj ‘epeue) sieag

's|iejop s8] sno} nod Inajow np juenblge} ne Jepodal 8S Unajow np ainig aouessind e Jnod JyS sawlou s8| UoJas 9INsaw INajow ap
ajopow 9] Jnod adA} uononpoud ap Jnajow un p (ayoads uiwy/iy us swibai un e) suuaiow ainiq aouessind e| 1se Jndjow np Juenbuqgey 9| Jed agnbipul afeuiwou souessind e

3ASNO013d 3d HN3ILOVHL
INOILYINOLNVY

(‘Od 2v) WD 201 3@ 3SNIANOL
3NOIYLO3 13 IOVHHVINIA
JNDee

Juawadinbg 199

J9SI|IIN,p JUBAR 34

NUWSLiBu]| | ik
® so)no} }o 1ojdwa,p

apow 3| ZAAINS 19
zosI :9juenoduwyi

L LEV09 Y6
3730
3d OHIAWNN

JONVHOIH
3d s3931d
30 13NNV

SIS




